
Final

Solids Management 
Facility Plan

Green Bay 
Metropolitan 
Sewerage District

December 2011

Final

S
olid

s M
an

agem
en

t 
F

acility P
lan

December 2011

Green Bay 
Metropolitan 
Sewerage District



  

 

Solids Management Facility 
Plan 

 

 

 

 

Submitted to 

Green Bay Metropolitan Sewerage District 

December 2011 

 
 



III 

Executive Summary 

Background 
The Green Bay Metropolitan Sewerage District (GBMSD) is a public utility, established in 
1931, that reclaims 38 million gallons of wastewater daily at two treatment facilities in Green 
Bay and De Pere, Wisconsin. Its service area covers 285 square miles, and it serves more 
than 217,000 people. GBMSD’s mission is to promote public health and welfare through the 
[...]
3-4 Existing GBF Solids Processing Components ................................................................. 3-4 
3-5 Viable Biosolids End Use or Disposal Options ............................................................... 3-6 
3-6 Biosolids Products ............................................................................................................... 3-8 
3-7 Area Landfills .................................................................................................................... 3-11 
3-8 Example Soil Amendment Biosolids Processing and End Use Systems ................... 3-12 
4-1 Solids Management Unit Processes by Alternative ....................................................... 4-3 
4-2 Solids Management Products and Disposal by Alternative ......................................... 4-4 
5-1 Alternatives Selected for Detailed Evaluation ................................................................ 5-1 
6-1 2035  Solids Loadings Projections for Sizing the Selected Alternative ........................ 6-1 
6-2 Solids Balance for Selected Alternative ............................................................................ 6-3 
6-3 Conceptual Digester Sizing Criteria ................................................................................. 6-4 
6-4 Thickening Improvements ................................................................................................. 6-9 
6-5 Cost Estimate for Selected Alternative: Digestion with Thermal Processing  

and Electrical Generation ................................................................................................. 6-10 
 
Figures 

1-1 Location Map ....................................................................................................................... 1-2 
2-1 DPF Solids Schematic ....................................................................................................... 2-15 
2-2 GBF Solids Schematic ....................................................................................................... 2-17 
2-3 DPF Seasonal Waste Activated Sludge Production ..................................................... 2-19 
2-4 GBF Seasonal Thickened Primary Sludge Production................................................. 2-20 
2-5 GBF Seasonal Thickened Waste Activated Sludge Production .................................. 2-22 
2-6 GBF Seasonal Combined Solids to Belt Filter Presses .................................................. 2-25 
2-7 GBF Solids Composition to Belt Filter Presses .............................................................. 2-25 
2-8 GBF WAS Loading to Gravity Belt Thickeners ............................................................. 2-27 
2-9 Gravity Belt Thickener Performance .............................................................................. 2-28 
2-10 GBF GBT Solids Capture .................................................................................................. 2-28 
2-11 GBF Gravity Thickeners Loading ................................................................................... 2-29 
2-12 GBF Gravity Thickeners Performance ........................................................................... 2-30 
2-13 GBF Belt Filter Press Loading .......................................................................................... 2-30 
2-14 GBF Belt Filter Press Performance .................................................................................. 2-31 
2-15 GBF Incinerator Unit Loading ......................................................................................... 2-32 
4-1 Solids Processes Considered During Initial Screening Process .................................... 4-2 
4-2 Process Flow Diagram: Alternative 1—Incineration ..................................................... 4-5 
4-3 Process Flow Diagram: Alternative 2—Incineration with  

Energy Recovery ................................................................................................................. 4-7 
4-4 Process Flow Diagram: Alternative 3—Digestion with Further  

Thermal Processing ............................................................................................................. 4-9 
4-5 Process Flow Diagram: Alternative 4—European Incineration with  

Pre-drying .......................................................................................................................... 4-11 
4-6 Process Flow Diagram: Alternative 5—Thermal Hydrolysis with  

Digestion ............................................................................................................................ 4-12 
4-7 Process Flow Diagram: Alternative 6—Conventional Drying with  

Digestion ............................................................................................................................ 4-14 
4-8 Process Flow Diagram: Alternative 7—Prepasteurization with  

Digestion ............................................................................................................................ 4-16 



CONTENTS 

XXV 

4-9 Process Flow Diagram: Alternative 8—Digestion Class B  
Land Application ............................................................................................................... 4-17 

4-10 Process Flow Diagram: Alternative 9—Regional Codigestion with  
Other Organic Wastes ....................................................................................................... 4-19 

4-11 Process Flow Diagram: Alternative 10—Alkaline Stabilization ................................. 4-21 
4-12 Process Flow Diagram: Alternative 11—Conventional Composting ......................... 4-23 
4-13 Process Flow Diagram: Alternative 12—Regional Co-composting ............................ 4-25 
4-14 Process Flow Diagram: Alternative 13—Drying for Fuel ............................................ 4-26 
4-15 Process Flow Diagram: Alternative 14—Incineration and Drying ............................. 4-28 
4-16 Process Flow Diagram: Alternative 15—Landfill/Methane Recovery ...................... 4-29 
4-17 Process Flow Diagram: Alternative 16—Status Quo: Rehabilitate  

MHF Incineration .............................................................................................................. 4-30 
4-18 Process Flow Diagram: Alternative 17—Autothermal Aerobic Digestion ................ 4-31 
5-1 Initial MUA Scoring Analysis of Alternatives ................................................................. 5-2 
5-2 Process Flow Diagram: Alternative 3B—Digestion with Thermal  

Processing and Electrical Generation ............................................................................... 5-3 
5-3 Steam Turbine Generator System...................................................................................... 5-4 
5-4 Objectives, Criteria, and Weightings Used for the Multi-attribute  

Utility Analysis .................................................................................................................... 5-6 
5-5 Comparison of Estimated Costs of Final Alternatives ................................................... 5-7 
5-6 20-Year Energy Costs .......................................................................................................... 5-8 
5-7 Greenhouse Gas Emissions ................................................................................................ 5-8 
5-8 Detailed Alternative Multi-attribute Scoring Results Summary ................................ 5-10 
6-1 Process Flow Diagram for the Selected Alternative: Digestion with Thermal 

Processing and Electrical Generation ............................................................................... 6-1 
6-2 American Academy of Cost Estimators Classification System ................................... 6-10 
 
 



 

XXVII 

Acronyms and Abbreviations 

ATAD autothermal aerobic digestion 
BACT best available control technology 
BC WTP Brown County Waste Transformation Project 
BFP belt filter press 
BOD, BOD5 5-day biochemical oxygen demand 
BTU British thermal unit 
DPF De Pere Facility 
DS dry solids 
ENR CCI Engineering News Record construction cost index 
ft/sec feet per second 
GBF  Green Bay Facility 
GBMSD Green Bay Metropolitan Sewerage District 
GBT gravity belt thickener 
gpd gallons per day 
gpm gallons per minute 
H2S hydrogen sulfide 
hp horsepower 
HRT hydraulic residence time 
lb/day pounds per day 
m meters 
MACT maximum achievable control technology 
mg milligrams 
MG million gallon 
mg/L milligrams per liter 
mgd million gallons per day 
MHF multiple hearth furnace 
MPN most probably number 
MUA multi-attribute utility analysis 
MVA megavolt ampere 
O&M operations and maintenance 
PCB polychlorinated biphenyl 
pH potential hydrogen 
PS primary sludge 
psi pounds per square inch 
RAS return activated sludge 
REC renewable energy certificate 
SS suspended solids (same as TSS) 
SSI sewage sludge incinerator 
SWD side water depth 
TDH total dynamic head 
TKN total Kjeldahl nitrogen 
TM technical memorandum 



SOLIDS MANAGEMENT FACILITY PLAN 

XXVIII 

TSS total suspended solids 
TWAS thickened activated sludge 
USEPA United States Environmental Protection Agency 
VFA volatile fatty acid 
VSS volatile suspended solids 
WAS waste activated sludge 
WDNR Wisconsin Department of Natural Resources 
WPDES Wisconsin Pollutant Discharge Elimination System 
WWTP wastewater treatment plant 
 



1. Introduction



 

WBG071910105029MKE 1-1 

CHAPTER 1 

Introduction 

1.1 Background 
The Green Bay Metropolitan Sewerage District (GBMSD) owns and operates an interceptor 
system and two wastewater treatment plants that serve 17 municipal customers and 1 contract 
customer in the Green Bay metropolitan area (Figure 1-1). GBMSD provides service to about 
217,000 people within a 285 square mile area. Its interceptor system conveys wastewater to 
two wastewater treatment plants (WWTP); most of the wastewater flows to the WWTP in 
Green Bay, and the balance flows to the WWTP in De Pere.  

1.1.1 Green Bay Facility 
The Green Bay Facility (GBF) has an average flow of roughly 30 million gallons per day 
(mgd). The wastewater treatment process consists of screening, grit removal, primary 
clarification, and activated sludge treatment with biological phosphorus removal. 
Appendix 1-1 contains a copy of the plant’s WPDES permit. Treated wastewater is 
discharged to the Fox River, which flows into Green Bay of Lake Michigan. Solids produced 
at the GBF are dewatered and incinerated, and the resulting ash is landfilled.  

1.1.2 De Pere Facility 
The De Pere Facility (DPF) has an average flow of roughly 8 million gallons per day (mgd). 
The wastewater treatment process involves screening, grit removal, and activated sludge 
treatment with biological phosphorus removal and effluent filtration. Appendix 1-2 contains 
a copy of the WPDES permit for the WWTP. Treated wastewater is discharged into the Fox 
River, about seven miles upstream of the Green Bay facility outfall. The plant solids are 
pumped to the Green Bay facility where they are dewatered and incinerated with the GBF 
solids. The DPF has belt filter presses onsite to dewater the solids, if needed, before sending 
them to a landfill for disposal.  

1.2 Current Conditions 
The City of De Pere owned and operated the DPF until GBMSD acquired it in 2007 as a 
result of recommendations provided in the Facilities Plan for Regional Wastewater Management 
in the South Service Area (November 2006). Following recommendations in the facilities plan, 
interplant pipelines were installed in 2010 to connect two plants to offload one-third of the 
average raw wastewater flow and all waste activated sludge from the DPF. The DPF solids-
handling processes were then decommissioned so the DPF can continue to operate without 
requiring additional infrastructure. The interplant pipelines connecting the two facilities 
also provide the ability to pump mill wastewater from DPF to GBF to aid in biological 
phosphorus removal at the GBF.  

 



SOLIDS MANAGEMENT FACILITY PLAN 

1-2 WBG071910105029MKE 

FIGURE 1-1 
Location Map 

 
 
The two multiple-hearth incinerators at the GBF were started up in 1975 and are reaching 
the end of their useful service lives. The incinerators have nearly reached their capacity and 
now require a considerable amount of operation and maintenance attention. Both 
incinerators need to be operational most of the time to process the combined solids from 
both plants. In 2010, a short-term solids facility was constructed at the GBF to offload 
dewatered solids to a landfill when one of incinerator is offline for maintenance.  

GBMSD finalized its strategic plan in 2009 to ensure operations continue to be successful 
and to identify opportunities to enhance the organization and communities it serves 
(Appendix 1-3). The plan’s overarching theme of “Collaborative Regional Leadership, 
Education, and Sustainability” was supported by four fundamental goals: 

• Support local economic development. 
• Provide exceptional career development opportunities. 
• Advance environmental stewardship and education. 
• Provide diverse quality services to current and future customers. 

The objective of this solids management facility plan is to identify a cost-effective solids 
processing system that best meets the goals of GBMSD’s strategic plan in order to replace its 
aged infrastructure and to provide reliable and sustainable solids management solutions for 
GBMSD customers over the next 40 years.  



2. C
urrent C

onditions



 

WBG071910105029MKE 2-1 

CHAPTER 2 

Current Conditions 

2.1 Green Bay Facility 
The GBF has an average flow of roughly 30 mgd. It provides wastewater screening, grit 
removal, primary clarification, and activated sludge treatment with biological and chemical 
phosphorus removal. Treated effluent is discharged just upstream of the mouth of the Fox 
River, before it flows into Green Bay of Lake Michigan. Solids produced in the GBF are 
dewatered and incinerated, and the resulting ash is landfilled.  

2.2 De Pere Facility 
The DPF has an average flow of roughly 8 mgd. It provides wastewater screening, grit 
removal, and activated sludge treatment with biological and chemical phosphorus removal, 
and effluent filtration. Treated effluent is discharged into the Fox River, about 7 miles 
upstream of the GBF outfall. The waste activated sludge from the DPF is pumped to the 
Green Bay facility for processing. For redundancy, the DPF has belt filter presses onsite to 
dewater solids for the purpose of hauling to a landfill.  

2.3 Connection between Facilities 
The DPF had been owned and operated by the City of De Pere until GBMSD acquired it in 
2007 as a result of recommendations provided in the Facilities Plan for Regional Wastewater 
Management in the South Service Area (November 2006). As recommended in this plan, three 
pipelines were installed in 2010 to connect the two plants to allow about one-third of the 
average raw wastewater flow and all waste activated sludge from the DPF to be transported 
to the GBF. The DPF solids handling processes were then decommissioned, so the DPF can 
continue operating under increasing loads without requiring additional treatment capacity. 
The pipelines also provide the ability to pump mill wastewater from the DPF to provide an 
additional organic load, which aids in removing biological phosphorus at the GBF. The 
loading data presented in this chapter is from the period of 2006 to 2008 - before the pipeline 
was started up. See chapters 3 and 6 for more recent loading data including data following 
the pipeline startup. 

2.4 Planning Area Description  
2.4.1 Area Description 
The study area for this facilities plan includes 17 surrounding municipalities served by the 
DPF and the GBF.  



SOLIDS MANAGEMENT FACILITY PLAN 

2-2 WBG071910105029MKE 

2.4.2 Demographics and Growth 
Appendix A of the Facilities Plan 
for Regional Wastewater 